Sub Code : 22447 = ——

EDITION : 2020

MSBTE | SCHEME PATTERN '
S. Y. DIPLOMA SEM IV !
MECHANICAL/ELECTRICAL/CIVIL ENGINEERING GROUP
(ME/EE/EP/EU/CE/CR/CS) i
T. Y. DIPLOMA SEM V
COMPUTER/ELECTRONICS ENGINEERING GROUP '
(CO/CM/CW/IF/EJ/ET/EN/EX/EQ)

TR E—— T T

[,
%




SUBJECT CODE : 22447
As per Revised Syllabus of

MSBTE - | SCHEME

S.Y. Diploma Semester - |V
Mechanical / Electrical / Civil Engineering Gmup
(ME/EE/EP/EU/CE/CR/CS)

TY. Diploma Semester - V
C / El oA Giviip
(CO/CM/CW/IF/EJJET/EN/EX/EQ)

ENVIRONMENTAL STUDIES

FOR ONLINE EXAMINATION

Sunil S, Raut
ME {Production], B.E. [Mechanical Engineering),
HOD {Mechanical Department)
Sondip Polylechnic, Mashik

Deepak K. Patil
B.E. [Mechanical Enginesring],
[...]
ozonation and adsorption on activated carbon. The

[

active, although contamination may occur through
geological features like swallow holes, fissures or

through poor construction and protection of borehole

method used will depend on the source of the taste and Hendvwatk. ‘Several disintection methods dre usbd: i

odor. Adsorption on activated carbon is generally the Si 3 : s
ia g 4 water treatment. Disinfection with chlorine is the most

most effective method for the removal of earthy or : : : 2
Y widely used method for large water supplies but its

muddy taste and odor. Powdered activated carbon can F - 5 2 ; .
) . application is  less common in small supplies.
be dosed directly to the water before coagulation and . : spi s
Ultraviolet  irradiation is the most common

disinfection method found in private supplies.
f) Ultraviolet irradiation : Uliraviolet (UV) irradiation

is the preferred method for disinfection of small

then subsequently removed by sedimentation.
Powdered activated carbon is generally used as a one
off treatment. Where regular treatment is required,
granular activated carbon (GAC) is the preferred

. . - . supplies with small distribution networks or retention
solution and this may be used as a filter medium 5 e 3
. g bl : time. Chlorination may be more suitable for larger
replacing sand in existing filters or alternatively in a . o ) )
schemes in which 1t is necessary to maintain a residual

post-filtration adsorption stage. In this arrangement.

]
TECHNICAL PUBLICATIONS — - An up thrust for knowledge




Environmental Studics

4-14

Environmental Pollution

disinfectant during storage and distribution. UV
disinfection efficiency is particularly affected by water
quality and flow rate. The water to be disinfected must
be of good quality and particularly low in colour and
turbidity. The usual measure for the suitability of
treatment by UV disinfection is UV254 absorbance,
which may be measured with online monitors or
sampled and analysed at a laboratory. UV254 can
often vary with levels of colour and organic matter in
the water and manufacturers of UV disinfection
equipment will be able to advise on the suitability for
particular waters. However, pre-filtration is almost
always required prior to UV disinfection, especially if
Cryptosporidium is likely to be present.

Corrosion control : Corrosion is the partial
dissolution of the materials constituting the treatment
and supply systems, tanks, pipes, valves, and pumps.
It may lead to structural failure, leaks, loss of capacity,
and deterioration of chemical and microbiological
water quality. The internal corrosion of pipes and
fittings can have a direct impact on the concentration
of some water constituents, including lead, copper and
nickel. Corrosion control is therefore an important
aspect of the management of a water supply system.
Corrosion  control  involves
including the concentrations of caleium, bicarbonate,
carbonate, and dissolved oxygen, as well as pH. The

many  parameters,

detailed requirements differ depending on water
quality and for each distribution system material. The
pH controls the solubility and rate of reaction of most
of the metal species involved in corrosion reactions.
h) Particulate filters :
particulate filters using different media to remove

There are several types of

suspended matter from water in the range 0.5 to
50 pum, or greater. Particulate filters may be used to
reduce turbidity and microorganisms, or to remove
specific inorganic particulates such as iron, aluminium
or manganese compounds. Many particulate filters are
incorporated into proprietary point-of-use devices to
protect subsequent processes such as activated carbon

filtration, reverse osmosis or UV disinfection.

Water Conservation

Water conservation includes all the policies, strategies
and activities to sustainably manage the natural resource
of fresh water. to protect the hydrosphere. and to meet the
cuwrrent and future human demand. Population, household
size, and growth and affluence all affect how much water
is used. Factors such as climate change have increased
on natural water especially  in

pressures resources

manufacturing and agricultural irrigation.
Need of Water Conservation

+ It Minimizes the Effects of Drought and Water
Shortages.

« [t Guards Against Rising Costs and Political Conflict.

« It Helps to Preserve Our Environment.

Makes

Recreational Purposes,

o It Water Available in the Future for

= It Builds Safe and Beautiful Communities.

- Generati P Flow
diagram of Sewage Treatment Plant, CPCB
Norms of Sewage Discharge.

Wastewater - Generation
It is estimated that 22,900 million liters per day (MLD) of
domestic wastewater 1s generated from urban centers

against 13,500 MLD industrial wastewater. The treatment
capacity available for domestic wastewater is only for
5.900 MLD., against 8.000 MLD of industrial wastewater.
Thus, there is a big gap in treatment of domestic
wastewater. Govt. of India 1s assisting the local bodies to
establish sewage treatment plants under the Ganga Action
Plan and subsequently under the National River Action
Plan. Since the task is massive, it may take long time to
tackle
human waste includes human excreta, urine and the

the treatment of entire wastewater. Domestic
associated sludge (collectively known as black water),
and waste water generated through bathing and kitchen
(collectively known as grey water). Houscholds may
produce wastewater from flush toilets sinks, dishwashers,
washing machines, bath tubs, and showers. Households
that use dry toilets produce less wastewater than those
that use flush toilets. Wastewater may be conveyed ina

TEGHNICAL PUBLIGA TJDNS®

- An up thrust for knowledge




Enviranmental Studies 4-15 Environmental Pollution

sanitary sewer which conveys only sewage. Alternatively, it can be transported in a combined sewer which
includes storm water runoff and industrial wastewater. After treatment at a wastewater treatment plant, the
treated wastewater (also called effluent) is discharged to a receiving water body. The terms "wastewater reuse”
or "water reclamation” apply if the treated waste is used for another purpose. Wastewater that is discharged to

the environment without suitable treatment causes water pollution.

Impacts of Wastewater

Improper disposal of waste water and the problems of addressing challenges from wastewater discharge into
water bodies have led to an increase in the rate of wastewater generation. Abattoir wastes, industrial wastes
from breweries, agricultural runoffs, and waste water from car wash located close to the River have adverse
effects on the water quality, High levels of pollutants in river cause an increase in Biological Oxygen Demand
(BOD), Chemical Oxygen Demand (COD), Total Dissolved Solids (TDS), and Total Suspended Solids (TSS).
Toxic metals such as Cd, Cr, Ni and Pb make such water unsuitable for drinking, irrigation, aquatic life and

even pose a great risk to human health.

Sewage Treatment Plant

T

Wastewater inlet
from site Primary Aeration tank (16-20 HRT}
settling Pumped to Stworage tank
b asraticn tank
i Continuous circulaton with

{Grey. black, and ok ke
storm water) PHPIT, BEINE COREUAIITY.
agentis Aluminium

sulfate and chlorination

i

RO product

2

Activated
RO carbon ~
mambrans {Actvated carbon adsarbent UF-SW Hallaw fiser (HF)

produst)

Permaat tank Permeat tank

Fig. 4.4.1

Basic Terms in Sewage Treatment

«  Sedimentation, also known as settling, may be defined as the removal of solid particles from a suspension
by settling under gravity.

« Clarification is a similar term, which usually refers specifically to the function of a sedimentation tank in
removing suspended matter from the water to give clarified effluent. In a broader sense, clarification could
include flotation and filtration.

]
TECHNICAL PUBLICATIONS — - An up thrust for knowledge




Enviranmental Studies

-16 Environmental Pollution

+ Thickening in sedimentation tanks is the process
whereby the settled impurities are concentrated and
compacted on the floor of the tank and in the sludge-

collecting hoppers.

Concentrated impurities withdrawn from the bottom of
sedimentation tanks are called sludge, while material
that floats to the top of the tank 1s called scum.

Stages of Sewage Treatment

1. Primary Sewage Treatment : The usual first step in
sewage treatment is called primary sewage treatment.
In this process, large floating materials in incoming
wastewater are screened out, the sewage is allowed to
flow through settling chambers to remove sand and
similar gritty material. skimmers remove floating o1l
and grease, and floating debris is shredded and
ground. After this step, the sewage passes through
sedimentation tanks, where more solid matter settles
out. Sewage solids collecting on the bottom are called
sludge at this stage, primary sludge. About 40-60% of
suspended solids are removed from sewage by this
settling treatment, and flocculating chemicals that
increase the removal of solids are sometimes added at
Biological activity is not particularly

in  primary

this stage.

important treatment. although some
digestion of sludge and dissolved organic matter can
occur during long holding times. The sludge is
removed on either a continuous or an intermittent
basis, and the effluent (the liquid flowing out) then

undergoes secondary treatment.

Biochemical Oxygen Demand

An important concept in sewage treatment and in the
general ecology of waste management, biochemical
oxygen demand (BOD) is a measure of the biologically
degradable organic matter in water. Primary treatment
removes about 25-35% of the BOD of sewage, BOD is
determined by the amount of oxygen required by bacteria
to metabolize the organic matter.

2. Secondary Sewage Treatment : After primary
treatment, the greater part of the BOD remaining in
the sewage is in the form of dissolved organic matter.

Secondary sewage treatment, which is predominantly
biological, is designed to remove most of this organic
matter and reduce the BOD. In this process, the
sewage undergoes strong aeration to encourage the
growth of aerobic bacteria and other microorganisms
that oxidize the dissolved organic matter to carbon
dioxide and water. Two commonly used methods of
secondary treatment are activated sludge systems and
trickling filters.

Primary sewaga
effluent

Aeration tank Settling tank

Clear
effluent

Activated
shidge
returm

Fig.4.4.2

In the aeration tanks of an activated sludge system, air or
pure oxygen is passed through the effluent from primary
treatment. Trickling filters are the other commaonly used
method of secondary treatment. In this method, the

sewage is sprayed over a bed of rocks or molded plastic.

Disinfection and Release

Treated sewage is disinfected, usually by chlorination,
before being discharge. The discharge is usually into an
ocean or into flowing streams, although spray irrigation
fields are sometimes used to avoid phosphorus and heavy

metal contamination of waterways.

Sludge Digestion

Primary sludge accumulates in primary sedimentation
tanks; sludge also accumulates in activated sludge and in
secondary further

treatment, these sludges are often pumped to anaerobic

trickling ~ filter treatments.  For

sludge digesters. The process of sludge digestion is

TECHNICAL PUBLICA TJONS®

- An up thrust for knowledge




Environmental Studics

4-17

Environmental Pollution

carried out in large tanks from which oxygen is almost

completely excluded.

Septic Tanks

Homes and businesses in areas of low population density
that are not connected to municipal sewage systems often
use a septic tank, a device whose operation is similar in
principle to primary treatment . Sewage enters a holding
tank, and suspended solids settle out. The sludge in the
tank must be pumped out periodically and disposed off.

Oxidation Ponds

Many industries and small communities use oxidation
ponds, also called lagoons or stabilization ponds, for
water treatment.

3. Tertiary Sewage Treatment : Primary and secondary
the
biologically degradable organic matter. Amounts of

treatments of sewage do not remove all

organic matter that are not excessive can be released
into a flowing stream without causing a serious
problem. Ewentually, however, the pressures of
increased population might increase wastes beyond a
body of water's carrying capacity, and additional
treatments might be required. Even now, primary and
inadequate in
situations, such as when the effluent is discharged into

secondary treatments  are certain

small  streams or recreational lakes. Some

communities have therefore developed tertiary sewage
treatment plants.

4.4.4| CPCB Sewage Discharge Standards
Central Pollution Control Board (CPCB) is the regulatory
authority and mandates the treated water quality for any

STP in India. The sewage discharge norms are :

Parameter Units City Outside Capital
City
pH 6.51t0 9.0 6.5t0 9.0
BOD Mg/L =20 <20
TSS Mg/L <50 < 100
Fecal Coliform  MPN < 1000 <100

Air Pollution - Causes, Effects, Prevention,
Ambient Air Quality standards

Air pollution 15 the contamination of the indoor or

outdoor air by a range of gasses and solids that modify its

natural characteristics. Key health-harmful pollutants

include particulate matter (PM2.5 and PMI10)1, carbon

monoxide (CO)0zone (03), black carbon (BC), sulfur

dioxide and nitrogen oxides (NOx).
Causes : Factors Responsible for Air Pollution

Causes of air pollution
1. Natural sources
« Volcanic eruptions
« Forest fires
« Pollen grains of flowers
2. Man-made sources
« Increase in pollution
s Deforestation
« Burning of fossil fuels and fires
« Emission from vehicles
« Rapid industrialization
o Wars
Air pollution can result from both human and natural
actions. Natural events that pollute the air include forest
fires, volcanic eruptions, wind erosion. pollen dispersal,
evaporation of organic compounds and natural
radioactivity. Sources of air pollution refer to the various
locations, activities or factors which are responsible for
the releasing of pollutants into the atmosphere Man-made
sources mostly related to burning different kinds of fuel.
i) "Stationary Sources" include smoke stacks of power
plants, manufacturing facilities (factories) and waste
incinerators, as well as furnaces and other types of
tuel-burning heating devices. In developing and poor
countries, traditional biomass burning is the major
source of air pollutants: traditional biomass includes
wood, crop waste and dung.

i

=

"Mobile Sources" include motor vehicles, marine

vessels, aircraft and the effect of sound etc,

TEGHNICAL PUBLIGA T.’DNS®

- An up thrust for knowledge




Enviranmental Studies

4-18

Environmental Pollution

iii) Chemicals, dust and controlled burn practices in
agriculture and forestry management. Controlled or
prescribed burning is a technique sometimes used in
forest management, farming, prairie restoration or
greenhouse gas abatement. Fire is a natural part of
both forest and grassland ecology and controlled fire
can be a tool for foresters. Controlled burning
stimulates the germination of some desirable forest
trees, thus renewing the forest.

iv) Fumes from paint, hair spray, varnish, aerosol sprays
and other solvents.

v) Waste deposition in landfills, which generate methane.
Methane is highly flammable and may form explosive
mixtures with air,

vi) Military, such as nuclear weapons, toxic gases, germ
warfare and rocketry

Natural sources

+ Dust from natural sources, usually large areas of land
with few or no vegetation.

+ Methane, emitted by the digestion of food by animals,
for example cattle.

+ Radon gas from radioactive decay within the Earth's
crust. Radon is a colorless, odorless, naturally

occurring, radioactive noble gas that is formed from

the decay of radium. It is considered to be a health

hazard. Radon gas from natural sources can
accumulate in buildings, especially in confined areas
such as the basement and it is the second most frequent